JACK M52
% B B 5 100%

A4-B F51 SHFH
A4-B Series Parts Manual

cellaneous Cover Components

PartName BHHEA  Description R Number
[Scrow SM3/16'=28 15 i)
Rubber plug
Head ard

Foce plate asm

Foce plate asm

[Scrow SMI/64™%40 L=6

[Thread guide left

Face plate gasket

[Scrow SMI/E'44 =34

Face of shield asm

Face of shield asm (H)

[Three switch components

[Scrow SMIS/64%28 L=5
[Scrow SMB/16'=28 L7
Rubber plug

Rubber plug

[Thread toke-up lever cover

[3-hole thead uide

Rubber plug

[Scrow SM9/64°40 =6

[Side plte
[Sd plate gasket

[Side plote

Electroric contral 3sm (V)

[Screw M5 =20

[Washer s

[Scraw M520

[Contral ponel (V)

Rubber plug

[Machine head stud

Rubber plug

[Scrow SMB/16'=28 L7

[Thread tension post

[Thread tension guide plate

[Thread tension disk

[Thread tension spring

[Thread tension nut

[Thread tension asm

[Thread tension asm

[Thread tension asm ()

[Thread tension nut

[Thread disk rotating stopper

[Thread tension spring A

[Thread tension spring A (H)

Disk stopper

[Thread toke-up spring

[Thread take-up spring (M)

[Thread tension disk

[Thread tension post

[Thread tension base

Rubb

[Fension release pin

[Fension release pin (F)

[Scrow SM9/64°40 =55

[Thread guide dght

[Screw SMIS/64"28 =105

[Side pite spring

[Scrow SMB/3Zx56 =2
Krife




2. b4, HEERE /Main Shaft & Thread Take-up Components
S NO| 2FHS Part NO &M PartName BfH@A  Description i Number
1 11326013 [P FFH(H-M) | Thread take-up connecting rod pin(H-M)
10126001 () Tivead take-up connacting rod pn()
7 [rois15001 [gETSM15/64°B L=15 Screw SMIS/6428 =15
P T [t [Tivead take-up connacting rod
10105001 s ion) Tivead take-up connecting rod ()
EN 10 [ [washer(r- )
5 Gﬂ/r sss 1986HM6(H-M) [Snap fing & (H-M)
3 Needle bar crank protaciing ple
5 m»ﬁ# Tivead take-up lever asm
[1133800200 [sREBFHEFHSED [Thread take-up lever asm (H]
510124001 EERETRCY Nesde bearing
11310012 [ Tivead take-up crank
o [1017000400 |shekhimsy aSeEORED [Thread take-up crank (1)
11310010 [ Tivead take-up crank (-4
70_[10105002 CoE Nesdle bar connecting od
11 [101517001 ____|Mnsmo/erxa0 () L=48 Scraw SMS/E4x40 (sfthand) 1=48
2 REEISMS/32'x28 L-16 Screw SMS/32428 116
13 |TB{TRETSMI/32"x28 [Screw SM9/32"x28 L=16
(e Nesdle bar crank
1 [P0 Nesdle bar crank ()
[ [EpFFERRH-M) Nesdle bar crank (-7
[ (IS 14754016 Screw SMI/A*xa0 =6
[ T
[ [mETSM15/64'x28 [Screw SM15/64'x28 L=7
[ P mid
#HTSM1/4° x40 L=6 [Screw SM1/4"x40 L=6
[ ] Vi shaft trustcolor
|20 [Snap ring 20
I [EHROR [Feed eccentric cam
2 [00811 |mORGNE._HD [Fead eccentrc cam (- 1]
|400006 [EERORH-M. -7) [Feed eccentric cam (H-M, -7)
P (T [EHROREE Cover
[10812002  |EEROKER(SH. -H) [Cover piate (H. -HL)
5 ot 03 wsm/A'onL 13 Screw SHYAd0 =18
| * [eorstiote Screw M50
113511003 .ﬂSMQ/SA'Ma L=5 [Screw SM9/64'x40 =5
|26 13803002 |t [The rear axle sleeve
270122105 ET Oirseal
[H03001 [GB/Taga.1-1o8GRmTS Srop g S
[ Tioaoaoz [ Vain sheft
[s10013__[GB/re0-1985@EMe L6 Screw M6 (=6
[ mznaom B LE [Motor dust jacket
[ 1302830 [FRED [Handwheel
[ 10009 M6 =8
[ 10233034 [Motor (Z)
[ 95111049 [Motor cover asm
[ 509022 [Screw M3
[ 95100116 [Motor grating sensor asm
[ 509113 [Screw M6 L=6
[ 95300004 [Motor rotor
[ 4 95300005 [Motor stator
[a 13811060
2 |woass Spring wosher s
[43_[ss1s15010 Screw M5 L=20
951515016 Screw asm M3 =28
[a 10122012 [Rubber plug.
[a 115012007 [0il shield
[ Jwzon O cofion




3. §H#F. US8h. THESRE/Needle bar & Upright Shaft & Hook Dri

g Shaft Components

[]LL]

&M PartName

TR Description

i Number

Rubber plug

Needis bar bushing upper

[Needis bar bushing upper ()

Needle bar

Needs bar ()

[Needie bar conneding rod

[Scrow SM5/64'x40 1=6

Needis bar bushing lower

[Needis bar bushing lower (H)

Needis bar thread guide

[Needi bar thread guide ()

Needis DBx1 714

Needie DP<S #21 (1)

[Lower bushing thread guide

Lower bushing thread guide (H]

[Scrow SMI/E a4 =45

[Side Block.

[Screw SMI64'x40 L8

[Needis bar guide

Upper shaft bevel gear

Upper small bevel gear asm

LRI

fower Targe bevel gearasm

[Scrow SMI/'x40 =7

ook drve shaft bevel gear

[Scrow SMIS/64x28 =47

Upright shaft

back

Lower shaft middle bushing

ook driving shaft

H
ok divingshaft busing front

haft_bushing front (H)

O wick

[Set screw.

ook osm (China)

[Hook 5sm (China Desheng) ()

ook asm (1)

Bobbin

Bobbin (1

Bobbin case asm

Bobbin case asm ()

Finger postioner

Finger postioner ()

[Scrow SMI64™%40 =13

[Scrow SMIV6#™<40 =48

[Scrow SMI6#™%40 L6

4. B, ERSEREBE/ Presser Bar & Auto Lifter Components (1)

FBNO| 4FME PatNO & PartName FAHEL  Description i/ Number
101511010 [TSMO/64 A0 =11 [Screw SM/6axa0 =1
[z 10128002 |EB T
3 Jusnioss Hondiier
[001004 lozm Rubber ing
[5__[1o11000200 [EEFELE S Wand Tt cam asm
[_6__[r01s20001 e ] [Screw
[7__[1o128015. [mewiesems) asher
[&__[rorizo01100 e Gt Front lever component
[sTottzors AEMHI Knee lifter pull rod
H05003 EETH [Snap g 5
[11_[11329020 ??DHIS [Snap Aing 5
[ oitanio g plate
i T — T Finge S SVETEEE
[74 10152003 |/EFMumETSM15/64°28 Finge scrow SMS/64'x28
[ IR ERFHRHOENISMS/ 16332 Hinge Screw SMB/16%32
s Tfissiao0 EwETH Knee lfter backlover
[17__[115412008 R Knes Wier connecing rod
[18_[1212009 e e [Wire elease bracket upper
19 Totstro0s |947SM3/16°x28 L=7 [Screw SMB/1E"x28 =7
[20_[11212008 nestEE [Wire elease press plate
[ 113511004 |iTM4 L=8 [Screw Ma =6
[22 11427008 TR [Resetspring
1011200100 [T Knee lerlover sm
[24_[1141206000 [t [Wire release plate asm
[25_[101s20002 EmEesE [Wre elease plate pin
[ 10128015 SRR () [Washer
[27_[10126003 T
[28_[rosor2 FrOEE [Snop g 4
25 Troizs001 BB [washer
10127003 [estaeTse [Spfing
[ 10112022 [ETE [Tube press plate
[32_[usito0 [meTva L5 [Screw 4 =5
[3_[1212008 nestEE [Wire presser
[ 11312001 RS ETR [wire re\ease bracket lower
[35_[woz004 Spingw:
[ 116530003 |4TSM15/64"x28 L=14.5 [Screw smsfsa'xzs s
[ 113512001 |igSM3/16x32 Nut SVB/1632
38 _[nssiosn O
39 e Press reguiat 1
0 W wE) Press reguiaty T
4110102003 [mES Press reguiating guide bar 1
o 113827010 | Press regulating spring 1
10127024 [meERoes) Press reguiating spring () 1
43 [13809030 = [Presser bar guide bracket 1




4. (B, EIRMAEMIARHE/ Presser Bar & Auto Lifter Components (2)

[Scrow SMI/4x40 =8

Pressure bar of cover

Presser bar bushinglower
bar

Presser foot asm (H)

5. $E42B{F/Feed Mechanism Components

FSNO | 2FHHS Part NO E-203 PartName BiHER  Description i/ Number
[_1__[175033006 [, [Stepper motor
114922002 |t O10xD16x5 |Stepper motor bushing oil seal
114903001 [PumneE [Stepper motor bushing
[4__[1s410001 [#hEcte Neede pitch om
[si0028 " lemims L=6G#0) [Screw M5 =6
[6_[1ras26001 [ Need gage crank pin
14516004 |ESM11/64"x40 [NUt SMTI/64"x40
5426001 [oiEei Nead gage rank pin
5405001 [ Needte pitch adusting ik
4530007 ETTIrl
5421002 S [fubing
5427001 [sHERERE Pitch resstspring
T — ] OToroel oo
[14_[138508008 @SM3/16>28 =7 [Screw SHARESEB =7
[1isece0n —emmzen
[ B Roler screw
I a— Foler
[ris408003 [stieiils Need gage crank pin
[101511005 — |m¥ISM9/64"x40L=6 [Screw SM9/64"x40 (=6
[20 [iowstioss  |eiwmassmes Feed requitor shaft endscrew
[ B L) Roller nut
— Right pin
% Gonnecing pin
5 )
(2]
Fead ong shaking plate
* Feed long shaking plate(-H. -7)
[ 10126009 eHEh R Left pin
28 ioisisorn jmmsmis/ees Scrow SHIE/EF28 (5165
[rotstao01 _[mersm1/a"xa0 [Screw SHO/#™40 L6
[0 [rssio0  lmmswisenaes Scrow SHIE/E#"25 12
[ 51 Tiorsort ] i
10104002 [ Feed rocker shaft crank
[ * [ims0m010 iR (1) eed rocker shaft crank (1)
R S T — e coness
[101520005  [asmrrafumtIsms/32 28 Finge Screw SMS/32%28
[ 115405003 [T | Connecting roc
[36_[115405002 e wod
e e — Comcing rodpn
[101516003 |iasreerriinme sM9/3228 Finge Screw SMS/3228
[35_[10104004 ] Fecd diving shoft aank
[ 13802001 [T Feed driving shaft
[a 10108003 FIatiet ] Feed rocker shaft snap ring
@ oisisoer lmmsMiaaoi=s Scrow SH/A40 =6
[ 3 Gushing
Snop ding 5.
I |Snap fing 15

G}

[Screw SM11/64'x40 L=105

11380700300 EET

Feed bar asm

[Tiasiiors ——Jtrsws/oe <o -emA)

10128003 EEEZ L] Washer
|49 aso09s X3 Feed bar bed
[50_[10401007 EETICDN Feed bar pin

[ro1s11055—|@msi1/erao 1= [Scrow SMIVEFSA0 =7
[ [naracez EiEd Feed dog

2 [11314001 ERFOE) Feed dog ()
| [riaa001 ERFT) Foed dog (7]
[ 53 [ioistiols T sMii/exed L= [Screw SM1/E"xa4 (=6

[1150NS13002 | @¥ISM3/16"28 L=10 rew SM3/16'%28 L=10
[ 10122003 AT [Rubber plug
[56__[10102008 ) Foed rocker shaft
[ 13812081 | B [Spring fixing plate

58 [ETSMS/64x40 L=6 [Screw SM9/64'%40 L=6.

[Scrow SM9/64x40 =61




TEE Description ¥  Number

rew SMI1/8'%d4 =95

Secant knife

rew SM9/64x40 L=6

ieedle guard patch

rew SM9/64°x40 L=5.5

rew M3 L=8

nife bracket

otorial knife

rew SMI11/64°x40 L=4.4

iUt SMT1/64340

inge: so-w SM11/64'%40

“onnecting

lewSM‘W 281=9

hread Crank

rank driver stopper block

pring

rew M5 =5

rank asm

lug

nap ring 6

Tangent drive shaft

rew SM1/4'%40 L=8

ush rod

rew SM1/4'%40 L=10
[

ushi

ing
oose wire torsion spring
d

hread trimmer snkmid asm

hread tri

fencid bracet

[gESMi/4" x40
[

36 37 383940 M#
% )
4l
&— ]

6. tNREEBH (BEEM) /Thread Trimmer Components (H) (1)

PartName TEE Description ¥R/ Number

rew SM1/8'xd4 =95

Secant knife

rew SM9/64x40 L=6

ieedle guard patch

rew SM9/64°x40 L=5.5

12 rew SM11/64°x40 =12

fasher

a0 =44

rew SM11/64x40 =65

rank
rank driver stopper block

rew M5 L=14

pring

lug

Thread cutting shaft bushing

rank drive shaft bushing

rew SM11/64'x40 L=6

pring cover
pring

rank shaft

[Screw SM1/4"x40 L=6

[Screw SM1/47440 L=10

[Push rod

[Cam ()

[Roolling pin

[Nt SM11/64°%40




6. fIEEBY (BREM) /Thread Trimmer Components (H) (2)

Part NO

B PartName

BBE  Description

R Number

hread trimmer drive asm
haft

nap ring 6

rubber

lenoid pin

id pin_
rew SM15/64":28 =9

lenoid bracket

ut M4

jasher 4
Ut SM1/4"X40

jasher

Tread trimmer solencid asm.
ring

read release bed

rew SM1/4x28 L=13

7. ¥R8H#/Oil Lubrication Components

PartName

@A Description

R Number

[Rubber fing

[Main shaft ol fube

G purmp.

ook ol ibe

O purmp Instaling bose

Spring washer 5

[Screw SM11/64"x40 L=105

il pump bushing

[Plunger Screw.

[Ponger spring

Fnger

G purmp.

Screw M3 16

(O purp mpelier

O pornp impeller cover

[Lubricating ofl pump cover

Screw 5129 =10

[Lobricating ofl pump component

Scrow SM15/64'x28 =145

[Rubber jint

[Shring Washer M6

[Hook oil tube

ook o tube(H)

(il felt damp

Ol felt el

Scrow SM3/16'%28 =7

Ol tube damp

Ol return ube companent

return tube
Ol wick fixing plate

Screw SMS/BA%a0 L1

Torwik

PartName

@A Description

R Number

[Presserfoot Ifter screw

Roller ut

[Diving crank of presser foot

fting presser foot to dive crank pin

Screw M5 1=4

Screw M5 L6

Presserfoot cam

Roller

[Roller screw

(Crank bracket for presser foot iting

[Screw SM3/16°x28 L=10




3 Number

PartName Bf@A  Description i Number

[Bobbin winder asm

[Thread press control pate

[Winding pad

[Bobbin winder bed

[Snoping 5

o
[Reguiating piate

[Bobbin winder cam

[Screw M5 L5

[Bobbin winder conneding rod

Spring

[Sping

[Snop ring 4

[Bobbin winder mian shaft

[Bobbin winder cam shaft

[Screw 4 =4,

[Bobbin winder wheel

[Ring

[Washer

[Scrow SMB/16<28 L=10

[Bobbin thread tension asm

[Thread tension nut

Spiing
[Thread fension dik

[Thread tension guide piate

Screw
= [NutSMi/64x80
30 11435013 [Driving wheel
[31_st0008 [Screw M6 =5




PiH#A  Description i Number
[Spool restrod rubber cap
[Scraw M5 16
[Washer M5
NS

[Spool restarm upper

[Thread guide dng

[Thresd guide dng

[Spool restrod upper

ool rest rod joint

5
[Spool restrod lower
5

o0 rest rod rubber Aing

asher MI6

[Spoot restrod ot MiG

[Spoot restarm =i

NGNS

pring
[Spoot restarm lower

[Spoot rest

[Spoot rest cushion

[Spool pin

[Spool retoiner

TH#iA  Description

A Number

Finge component

[Head connecting rubber cushion

Needie #14

Nesdie DPx5 #21 )

Nail P15

Bobbin

Big Bobbin (1)

Machine head rest pin

[Screw diver (arge)

[Screw diver (medium)

[Screw drver small)

Offer component

ust cover,

ARTERIDBIRAR]
SHREBTEE

“xEH(Address of Company):

EERTHAMIHITIR = FRSARTR10068

NO.1008, DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJANG
B8( Zip Code ): 318000

EFREB(Domestic Trade Department):

EBIA(TEL): 0086-0576-83177788 88177789

{ER(FAX): 0086-0576-88177758

R nternational Trade Department):

EBIA(TEL): 0086-0576-88177782 88177774

{ER(FAX): 0086-0576-88177787

BSMG: 400-8876858 REATAREHT
httpy//www.chinajack.com

You wil i if

B: 20210513
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